
MJ343C STAND PARTS

MJ343B STAND PARTS

NO. NAME Q’TY
1 Support parts 4

2 Hex nut M8 32

3 Washer ø8 36

4 Carriage bolt M8×16 24

5 Connected plate (1) 2

6 Connected plate (2) 2

7 Connected plate (3) 2

8 Connected plate (4) 2

9 Rubber washer 4

10 Hex bolt M8×40 4

NO. NAME Q’TY
1 Support parts 4

2 Hex nut M8 24

3 Washer ø8 28

4 Carriage bolt M8×16 16

5 Connected plate (1) 2

6 Connected plate (2) 2

7 Rubber washer 4

8 Hex bolt M8×40 4


